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CUSTOMER NAME: BEIJING NEW BUILDING MATERIALS PUBLIC LIMITED COMPANY

ADDRESS: TOWER A, BNBM CENTER, FUTURE SCIENCE PARK, NO.9, QIBEI
ROAD, CHANGPING DIST, BEWUING, PEOPLE'S REPUBLIC OF
CHINA

Sample Name :  GNG Standard Gypsum Board
Product Specification 2440x1220x12
Manufacturer

assumes no responsjl
information provided

SGS Ref. No. : GZIN2311001156CMO1_EN

Date of Receipt ;. 2023-11-28

Testing Period : 2023-11-28 ~ 2023-12-12

Test result(s) : For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only
to the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co., Ltd. ShenZhen Branch.

%t‘e

Jessie Ho
Authorized signatory
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See result Pass

3 “ensity‘_ - 0: 2004+A1: 2009 | 0.6x103 kg/cm? N/A
N
Note: Pass : Meet the requirements;
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Fail : Does not meet the requirements;
N/A : Not Apply to the judgment.
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Original Sample Photo:

Test item 2,3- Longitudinal

Test item 2,3- Transverse
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Test ltem 1: Length, width and thickness
Test Method: EN 520:2004+A1:2009 Clause 5.2, 5.3 and 5.4
Test Condition:

Nominal Dimension (Declare by client): 2440mmx1220mmx12
Test Result:
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Lengll’“n'ﬁ'ﬁj\\i:J 2440 2440 0
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Width L 1219 1219 1219 -1~0

2ﬁp\\n0\
Thickness (mm) | 12.01 | 1222 | 12.26 | 12.25 | 12.27 | 12.03 | 1217 0.01~0.27

Requirement in BS EN 520:2004+A1:2009 Section 4.9.2: Width tolerance: -4 mm~0 mm, Length
tolerance: -5 mm~0 mm, Thickness tolerance: -0.5 mm~0.5 mm
Conclusion: Pass
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Test ltem 2: Flexural Strength

Test Method: BS EN 520:2004+A1:2009 Clause 5.7

Test Condition:
Specimen: 400mmx300mmx12.19mm, 6pcs (3 pieces in each direction)
Test rate: 250N/min
Support span: 350mm

Condition: Dry to constant mass at 40C
Test Result:
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ndividual Average
Flexural \\_| Longi — 597.8 600 607.8 602
Strength (N) ™ ~Transverse 255.0 307.5 297.9 287
Requirement in BS EN 520:2004+A1:20089 table 2:
Flexural Strength in Longitudinal direction Average value=516N, individual valuez464N
Flexural Strength in Transverse direction Average valuez202N, individual valuez181N
Conclusion: Pass
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Test ltem 3: Density
Test Method: BS EN 520:2004+A1:2009 Clause 5.11

Test Condition:

Specimen: 400mmx300mmx12.19mm, 6pcs (3 pieces in each direction)

Condition: Dry to constant mass at 40C

Test Result:
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Appendix i

1. The above test methods were carried out by SGS-CSTC Standards Technical Services Co., Ltd.

= 0.64

Guangzhou Branch.

2. Unless otherwise stated, this report provides a declaration of conformity according to whether the
test results are within the specified limits or specifications without considering the measurement

uncertainty.

i*iliii*End of reporti*tir*’r**
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